
 
 

 

 
December 13, 2013 
 
 
Mr. Charlie Grace  Sent via Electronic Mail only 
General Manager 
San Simeon Community Services District  
cgrace@aptwater.com 
 
Dear Mr. Grace: 
 
TRANSMITTAL OF WASTE DISCHARGE REQUIREMENTS ORDER NO. R3-2013-0021, 
(NATIONAL POLLUTANT DISCHARGE ELIMINATION SYSTEM [NPDES] PERMIT NO. 
CA0047961), SAN SIMEON COMMUNITY SERVICES DISTRICT WASTEWATER 
TREATMENT PLANT, SAN LUIS OBISPO COUNTY 
 
At its public meeting on December 5, 2013, the Central Coast Regional Water Quality Control 
Board adopted Order No. R3-2013-0021 Waste Discharge Requirements for the San Simeon 
Wastewater Treatment Plant located at 9245 Balboa Avenue, San Simeon, CA.  Please review 
the requirements carefully and note that some modifications to previous monitoring 
[...]
Receiving Water 

001 
Secondary treated 

domestic wastewater 
35º 36’ 32” N 121º 09’ 05” W Pacific Ocean

[1]
 

002 
Tertiary-treated 

domestic wastewater 
-- -- Discharge to Land 

[1] Discharge location is within the Monterey Bay National Marine Sanctuary 
 

Table 3. Administrative Information 

This Order was adopted by the Central Coast Water Board on: December 5, 2013 

This Order shall become effective on:  February 1, 2014 

This Order shall expire on: February 1, 2019 

The Discharger shall file a Report of Waste Discharge in accordance 
with title 23, California Code of Regulations, as application for issuance 
of new waste discharge requirements no later than: 

August 1, 2018 

The U.S. Environmental Protection Agency (USEPA) and the Central 
Coast Water Board have classified this discharge as follows: 

Minor 

 
I, Kenneth A. Harris Jr., Executive Officer, do hereby certify that this Order with all attachments is a 
full, true, and correct copy of an order adopted by the California Regional Water Quality Control 
Board, Central Coast Region on December 5, 2013. 

 
 

______________________________________ 
         Kenneth A. Harris Jr., Executive Officer 



SAN SIMEON COMMUNITY SERVICES DISTRICT ORDER NO. R3-2013-0021 
SAN SIMEON WASTEWATER TREATMENT PLANT NPDES NO. CA0047961 

 2 

Table of Contents 

I. Facility Information ......................................................................................................................... 3 

II. Findings .......................................................................................................................................... 3 

III. Discharge Prohibitions .................................................................................................................... 7 

IV. Effluent Limitations and Discharge Specifications ........................................................................... 8 

A. Effluent Limitations – Discharge Point No. 001 ...................................................................... 8 

B. Land Discharge Effluent Limitations and Specifications – Not Applicable ............................... 9 

C. Recycled Water Limitations and Specifications – Discharge Point No. 002 ............................ 9 

V. Receiving Water Limitations ......................................................................................................... 11 

A. Surface Water Limitations .................................................................................................... 11 

B. Groundwater Limitations – Not Applicable ........................................................................... 14 

VI. Provisions ..................................................................................................................................... 14 

A. Standard Provisions ............................................................................................................. 14 

B. Monitoring and Reporting (MRP) Requirements ................................................................... 14 

C. Special Provisions................................................................................................................ 14 

1. Reopener Provisions ...................................................................................................... 14 

2. Special Studies, Technical Reports, and Additional Monitoring Requirements ............... 14 

3. Best Management Practices and Pollution Minimization Program .................................. 16 

4. Construction, Operation and Maintenance Specifications ............................................... 17 

5. Special Provisions for Municipal Facilities (POTWs Only) .............................................. 17 

6. Other Special Provisions ................................................................................................ 18 

7. Compliance Schedules – Not Applicable ........................................................................ 18 

VII. Compliance Determination ........................................................................................................... 18 

 
Tables 

Table 1. Discharger Information ............................................................................................................. 1 

Table 2. Discharge Location .................................................................................................................. 1 

Table 3. Administrative Information ........................................................................................................ 1 

Table 4. Facility Information ................................................................................................................... 3 

Table 5. Basin Plan Beneficial Uses ...................................................................................................... 5 

Table 6. Ocean Plan Beneficial Uses ..................................................................................................... 5 

Table 7. Effluent Limitations ................................................................................................................... 8 

Table 8. Effluent Limitations, Protection of Marine Aquatic Life .............................................................. 9 

Table 9. Toxicity Reduction Evaluation Schedule ................................................................................. 15 

 
Attachments 

Attachment A – Definitions .................................................................................................................. A-1 
Attachment B – Facility Map ............................................................................................................... B-1 
Attachment C – Process Flow Diagram ..............................................................................................C-1 
Attachment D – Federal Standard Provisions .....................................................................................D-1 
Attachment E – Monitoring and Reporting Program (MRP) ................................................................. E-1 
Attachment F – Fact Sheet ................................................................................................................. F-1 



SAN SIMEON COMMUNITY SERVICES DISTRICT ORDER NO. R3-2013-0021 
SAN SIMEON WASTEWATER TREATMENT PLANT NPDES NO. CA0047961 

Limitations and Discharge Requirements 3 

I. FACILITY INFORMATION 

The following Discharger is subject to the waste discharge requirements set forth in this Order: 

Table 4. Facility Information 

Discharger San Simeon Community Services District 

Name of Facility San Simeon Wastewater Treatment Plant 

Facility Address 

9245 Balboa Avenue 

San Simeon, CA 93452 

San Luis Obispo County 

Facility Contact, Title, and 
Phone 

Charles Grace, General Manager, (805) 927-4778 

Mailing Address 111 Pico Avenue, San Simeon, CA 93452 

Type of Facility Publicly Owned Treatment Works (POTW) 

Facility Permitted Flow
 

0.2 million gallons per day (MGD) average dry weather flow
 

Facility Design Flow 0.45 MGD peak wet weather flow 
 

 
 
II. FINDINGS 

The California Regional Water Quality Control Board, Central Coast Region (hereinafter Central Coast 
Water Board) finds: 

A. Background. The San Simeon Community Services District (the Discharger) is currently discharging 
under Order No. R3-2007-0024 and National Pollutant Discharge Elimination System (NPDES) 
Permit No. CA0047961.  The Discharger submitted a Report of Waste Discharge (ROWD), dated 
October 11, 2011, and applied to renew its NPDES permit to discharge up to 0.2 MGD of treated 
wastewater from the San Simeon Wastewater Treatment Plant (hereinafter Facility).  The application 
was deemed complete on October 11, 2011. 

For the purposes of this Order, references to “dischargers” or “permittee” in applicable federal and 
state laws, regulations, plans, or policy are held to be equivalent to references to the Discharger 
herein. 

B. Facility Description. The Discharger owns and operates a wastewater collection, treatment, and 
disposal system which provides sewerage service to the community of San Simeon and the Hearst 
San Simeon State Historical Monument visitor center.  The treatment system consists of a bar screen, 
comminutor, a 90,000-gallon equalization basin, aerated activated sludge tanks, secondary 
clarification, chlorination, and dechlorination.  Biosolids from the clarifiers are pumped to a spare 
aeration basin which is used as an aerobic digester.  When solids concentration exceeds 2 percent, 
the contents are pumped to another sludge storage tank.  Approximately once a month, 6,000 gallons 
of the concentrated biosolids are trucked to Liberty Composting, Lost Hills, California for disposal.  
Wastewater is discharged via an 800-foot ocean outfall at Discharge Point No. 001 to the Pacific 
Ocean, a water of the United States. The minimum initial dilution ratio of seawater to effluent is 115:1.  
In 2012, the Discharger completed construction of a small-scale water recycling facility to treat 
wastewater to tertiary levels for reuse in the District service area.  The California Department of Public 
Health reviewed and approved the water recycling facility and treatment units in a letter dated October 
10, 2012.  

Attachment B provides a site map of the area around the facility. Attachment C provides a flow 
schematic of the facility.  



SAN SIMEON COMMUNITY SERVICES DISTRICT ORDER NO. R3-2013-0021 
SAN SIMEON WASTEWATER TREATMENT PLANT NPDES NO. CA0047961 

Limitations and Discharge Requirements 4 

 
C. Legal Authorities. This Order serves as waste discharge requirements (WDRs) pursuant to article 4, 

chapter 4, division 7 of the California Water Code (commencing with section 13260). This Order is 
also issued pursuant to section 402 of the federal Clean Water Act (CWA) and implements 
regulations adopted by the U.S. Environmental Protection Agency (USEPA) and chapter 5.5, division 
7 of the Water Code (commencing with section 13370). It shall serve as a National Pollutant 
Discharge Elimination System (NPDES) permit for point source discharges from this facility to surface 
waters. This Order also serves as a Master Recycling Permit pursuant to article 4, chapter 7, division 
7 of the Water Code (commencing with section 13500). 

D. Background and Rationale for Requirements. The Central Coast Water Board developed the 
requirements in this Order based on information submitted as part of the NPDES renewal application, 
through monitoring and reporting programs, and other available information. The Fact Sheet 
(Attachment F) contains background information and rationale for this Order’s requirements, and is 
hereby incorporated into this Order and constitutes part of this Order’s findings. Attachments A 
through E and F are also incorporated into this Order. 

E. California Environmental Quality Act (CEQA). Pursuant to Water Code Section 13389, this action 
to adopt an NPDES permit is exempt from the provisions of the CEQA, Public Resources Code 
Sections 21100-21177. 

F. Technology-Based Effluent Limitations. CWA Section 301(b) and NPDES regulations at Title 40 of 
the Code of Federal Regulations (40 CFR) Section 122.44 require that permits include conditions 
meeting applicable technology-based requirements at a minimum, and any more stringent effluent 
limitations necessary to meet applicable water quality standards. The discharge authorized by this 
Order must meet minimum federal technology-based requirements based on Secondary Treatment 
Standards at 40 CFR 133. A detailed discussion of technology-based effluent limitation development 
is included in the Fact Sheet (Attachment F). 

G. Water Quality-Based Effluent Limitations. CWA Section 301(b) and NPDES regulations at 40 CFR 
122.44(d) require that permits include limitations more stringent than applicable federal technology-
based requirements where necessary to achieve applicable water quality standards. 40 CFR 
122.44(d)(1)(i) mandates that permits include effluent limitations for all pollutants that are or may be 
discharged at levels that have the reasonable potential to cause or contribute to an exceedance of a 
water quality standard, including numeric and narrative objectives within a standard (Reasonable 
Potential). Where Reasonable Potential has been established for a pollutant that has no numeric 
objective, water quality-based effluent limitations (WQBELs) must be established using (1) USEPA 
criteria guidance under CWA Section 304(a), supplemented where necessary by other relevant 
information; (2) an indicator parameter for the pollutant of concern; or (3) a calculated numeric water 
quality criterion, such as a proposed State criterion or policy interpreting the State’s narrative criterion, 
supplemented with other relevant information, as provided in 40 CFR 122.44(d)(1)(vi). 

H. Water Quality Control Plans.  

1. Basin Plan. The Central Coast Water Board has adopted the Water Quality Control Plan for 
the Central Coastal Basin (Basin Plan), which designates beneficial uses, establishes water 
quality objectives (WQOs), and contains implementation programs and policies to achieve 
those objectives for receiving waters within the Region. To address ocean waters, the Basin 
Plan incorporates by reference the Water Quality Control Plan for Ocean Waters of California 
(the Ocean Plan).  



SAN SIMEON COMMUNITY SERVICES DISTRICT ORDER NO. R3-2013-0021 
SAN SIMEON WASTEWATER TREATMENT PLANT NPDES NO. CA0047961 

Limitations and Discharge Requirements 5 

The Basin Plan implements State Water Resources Control Board (State Water Board) 
Resolution No. 88-63, which establishes State policy that all waters, with certain exceptions, 
should be considered suitable or potentially suitable for municipal or domestic supply (MUN). 
Because total dissolved solids (TDS) levels for marine waters exceed 3,000 mg/L, such waters 
are not considered suitable for municipal or domestic supply and therefore meet an exception 
to Resolution No. 88-63. Beneficial uses established by the Basin Plan for the Pacific Ocean 
are presented below. 

Table 5. Basin Plan Beneficial Uses 
Discharge 

Point 
Receiving Water Beneficial Use(s) 

001 
Pacific Ocean 

(Point Piedras Blancas and 
Point Estero) 

Water Contact Recreation (REC-1) 

Non-contact Water Recreation (REC-2) 

Navigation (NAV) 

Marine Habitat (MAR) 

Shellfish Harvesting (SHELL) 

Commercial and Sport Fishing (COMM) 

Rare, threatened, or endangered species (RARE) 

Wildlife Habitat (WILD) 

 
Requirements of this Order implement the Basin Plan. 

2. California Ocean Plan. The State Water Board adopted the Water Quality Control Plan for 
Ocean Waters of California, California Ocean Plan (Ocean Plan) in 1972 and amended it in 
1978, 1983, 1988, 1990, 1997, 2000, 2005, and 2009. The State Water Board adopted the 
latest amendment on September 15, 2009, which was approved by the Office of Administrative 
Law on March 10, 2010, and subsequently the USEPA. The Ocean Plan is applicable, in its 
entirety, to point source discharges to the Pacific Ocean. The Ocean Plan identifies beneficial 
uses of ocean waters of the State to be protected as summarized in Table 6, below.  

Table 6. Ocean Plan Beneficial Uses 
Discharge 

Point 
Receiving Water Beneficial Use(s) 

001 Pacific Ocean 

Industrial water supply 

Water contact recreation 

Non-contact recreation 

Navigation 

Commercial and sport fishing 

Mariculture 

Preservation and enhancement of designated Areas of 
Special Biological Significance (ASBS) 

Rare and endangered species 

Marine habitat 

Fish migration 

Fish spawning and shellfish harvesting 

 
In Order to protect the beneficial uses, the Ocean Plan establishes WQOs and a program of 
implementation. Requirements of this Order implement the Ocean Plan. 

I. Compliance Schedules and Interim Requirements. The State Water Board adopted Resolution 
[...]
D. Recycled Water Monitoring ............................................................................................... F-24 
E. Receiving Water Monitoring .............................................................................................. F-24 

1. Surface Water ............................................................................................................. F-24 
F. Other Monitoring Requirements ........................................................................................ F-24 

1. Ocean Outfall Inspection ............................................................................................. F-24 
2. Biosolids Monitoring .................................................................................................... F-24 
3. Pretreatment Monitoring – Not Applicable ................................................................... F-25 

VII. Rationale for Provisions ............................................................................................................. F-25 
A. Standard Provisions .......................................................................................................... F-25 
B. Special Provisions............................................................................................................. F-25 

1. Reopener Provisions ................................................................................................... F-25 



SAN SIMEON COMMUNITY SERVICES DISTRICT ORDER NO. R3-2013-0021 
SAN SIMEON WASTEWATER TREATMENT PLANT NPDES NO. CA0047961 

Attachment F– Fact Sheet F-2 
 

 

2. Special Studies and Additional Monitoring Requirements ............................................ F-25 
3. Best Management Practices and Pollution Prevention ................................................ F-26 
4. Construction, Operation, and Maintenance Specifications ........................................... F-26 
5. Special Provisions for Municipal Facilities (POTWs Only) ........................................... F-26 
6. Other Special Provisions ............................................................................................. F-26 
7. Compliance Schedules – Not Applicable ..................................................................... F-27 

VIII. Public Participation .................................................................................................................... F-27 
A. Notification of Interested Parties ....................................................................................... F-27 
B. Written Comments ............................................................................................................ F-27 
C. Public Hearing .................................................................................................................. F-28 
D. Waste Discharge Requirements Petitions ......................................................................... F-28 
E. Information and Copying ................................................................................................... F-28 
F. Register of Interested Persons .......................................................................................... F-28 
G. Additional Information ....................................................................................................... F-28 

 
 

List of Tables 

Table F-1. Facility Information ............................................................................................................. F-3 

Table F-2. Historical Flows ................................................................................................................. F-4 

Table F-3. Outfall Locations ................................................................................................................ F-5 

Table F-4. Previous Effluent Limitations and Monitoring Data for Conventional and Non-
Conventional Pollutants from Discharge Point No. 001 ................................................... F-5 

Table F-5. Effluent Limitations Compliance Summary ......................................................................... F-6 

Table F-6. Basin Plan Beneficial Uses the Pacific Ocean ................................................................... F-7 

Table F-7. Ocean Plan Beneficial Uses .............................................................................................. F-8 

Table F-8. Secondary Treatment Requirements ............................................................................... F-10 

Table F-9. Technology-Based Effluent Limitations ............................................................................ F-12 

Table F-10. RPA Results .................................................................................................................. F-15 

Table F-11. Pollutants Having Background Concentrations .............................................................. F-19 

Table F-12. Effluent Limitations, Protection of Marine Aquatic Life ................................................... F-19 

Table F-13a. Final Effluent Limitations .............................................................................................. F-22 

Table F-13b. Effluent Limitations, Protection of Marine Aquatic Life, Discharge Point No. 001 ......... F-22 

 



SAN SIMEON COMMUNITY SERVICES DISTRICT ORDER NO. R3-2013-0021 
SAN SIMEON WASTEWATER TREATMENT PLANT NPDES NO. CA0047961 

Attachment F– Fact Sheet F-3 
 

 

ATTACHMENT F – FACT SHEET 

As described in section II of this Order, this Fact Sheet includes the legal requirements and technical 
rationale that serve as the basis for the requirements of this Order. 

This Order has been prepared under a standardized format to accommodate a broad range of 
discharge requirements for dischargers in California.  Only those sections or subsections of this Order 
that are specifically identified as “not applicable” have been determined not to apply to this Discharger. 
Sections or subsections of this Order not specifically identified as “not applicable” fully apply to this 
Discharger. 

I. PERMIT INFORMATION 

The following table summarizes administrative information related to the Facility. 

 Table F-1. Facility Information 
WDID 3 400110001 

Discharger San Simeon Community Services District 

Name of Facility San Simeon Wastewater Treatment Plant 

Facility Address 

9245 Balboa Avenue 

San Simeon, CA 93452 

San Luis Obispo County 

Facility Contact, Title, Phone Charles Grace, General Manager, (805) 927-4778 

Authorized Person to Sign 
and Submit Reports 

Charles Grace, General Manager, (805) 927-4778 

Mailing Address 111 Pico Avenue, San Simeon, CA 93452 

Billing Address Same 

Type of Facility Publicly Owned Treatment Works (POTW)  

Major or Minor Facility Minor 

Threat to Water Quality 2 

Complexity B 

Pretreatment Program No 

Reclamation Requirements Yes 

Facility Permitted Flow 0.2 million gallons per day (MGD) average dry weather flow 

Watershed San Simeon Hydrologic Sub-Area 

Receiving Water Pacific Ocean (within the Monterey Bay National Marine Sanctuary) 

Receiving Water Type Marine 

  

 
A. The San Simeon Community Services District (hereinafter the Discharger) owns and operates the 

San Simeon Wastewater Treatment Plant (hereinafter the Facility), a POTW capable of treating 
municipal waste to secondary treatment levels.  The Facility services a population of approximately 
462 persons.   

For the purposes of this Order, references to the “dischargers” or “permittee” in applicable federal 
and state laws, regulations, plans, and policies are held to be equivalent to references to the 
Discharger herein. 



SAN SIMEON COMMUNITY SERVICES DISTRICT ORDER NO. R3-2013-0021 
SAN SIMEON WASTEWATER TREATMENT PLANT NPDES NO. CA0047961 

Attachment F– Fact Sheet F-4 
 

 

B. The Facility discharges treated effluent to the Pacific Ocean, a water of the United States, and is 
currently regulated by Order No. R3-2007-0024, which was adopted on May 11, 2007. 

C. The Discharger filed a Report of Waste Discharge (ROWD) and submitted an application for 
renewal of its Waste Discharge Requirements (WDRs) and National Pollutant Discharge 
Elimination System permit on October 11, 2011. 

II. FACILITY DESCRIPTION 

A. Description of Wastewater and Biosolids Treatment and Controls 

The Discharger owns and operates a wastewater collection, treatment, and disposal system which 
provides sewerage service to the community of San Simeon and the Hearst San Simeon National 
Historic Monument visitor center.  The collection system is composed of approximately 1.6 miles of 
predominately 6-inch diameter pipe.  The existing treatment plant has been in operation since 1961 
and is considered a secondary treatment facility.  The treatment system consists of a bar screen, 
comminutor, a 90,000-gallon equalization basin, four activated sludge tanks, four secondary 
clarifiers, a chlorine contact chamber, and dechlorination.  A tertiary treatment package unit was 
constructed in 2012 to provide recycled water for irrigation use within the service area. 

Biosolids from the clarifiers are pumped to a spare aeration basin which is used as an aerobic 
digester.  When solids concentration exceeds 2 percent, the contents are pumped to another 
sludge storage tank.  Approximately once a month, 6,000 gallons of the concentrated biosolids are 
trucked to Liberty Composting, Lost Hills, California for disposal.  Wastewater is discharged via an 
800-foot ocean outfall at Discharge Point No. 001 to the Pacific Ocean, a water of the United 
States. The minimum initial dilution ratio of seawater to effluent is 115:1. 

Historic flows observed at the Facility during the term of the previous Order are summarized 
below. 

 
Table F-2. Historical Flows 

Year 
Maximum Daily Flow 

(MGD) 
Average Daily Dry-

Weather Flow (MGD) 

2009 0.16 0.085 

2010 0.20 0.095 

2011 0.20 0.093 

 
 

B. Discharge Points and Receiving Waters 

Wastewater is discharged to the Pacific Ocean through an 800-foot outfall/diffuser system.  The 
outfall (Discharge Point No. 001) terminates in the Pacific Ocean (35o 36’ 32” N, 121o 09’ 05” W).  
The minimum initial dilution ratio of seawater to effluent is 115 to 1. 



SAN SIMEON COMMUNITY SERVICES DISTRICT ORDER NO. R3-2013-0021 
SAN SIMEON WASTEWATER TREATMENT PLANT NPDES NO. CA0047961 

Attachment F– Fact Sheet F-5 
 

 

Table F-3. Discharge Locations 

Discharge 
Point 

Effluent 
Description 

Discharge Point 
Latitude 

Discharge Point 
Longitude 

Receiving Water 

001 
Secondary treated 

domestic 
wastewater 

35º 36’ 32” N 121º 09’ 05” W Pacific Ocean[1] 

002 
Tertiary-treated 

domestic 
wastewater 

-- -- Discharge to Land 

[1] Discharges into Monterey Bay National Marine Sanctuary 

 
C. Summary of Existing Requirements and Self-Monitoring Report Data  

Effluent limitations contained in the existing Order for discharges from Discharge Point No. 001 and 
representative monitoring data for Monitoring Location EFF-001, for the term of the previous Order, 
are presented in the following tables. 

Table F-4. Previous Effluent Limitations and Monitoring Data for Conventional and Non-
Conventional Pollutants from Discharge Point No. 001 

Parameters Units 

Effluent Limitations Highest 
Daily 

Discharge 
6-Month 
Median 

Monthly 
Average 

Weekly 
Average 

Daily 
Maximum 

Daily Dry Weather Flow MGD -- 0.2 -- -- 0.296 

Biochemical Oxygen 
Demand, 5-day (BOD) 

mg/L -- 30 45 90 25 

lbs/day -- 50 75 150 32.4 

Total Suspended Solids 
(TSS) 

mg/L -- 30 45 90 16 

lbs/day -- 50 75 150 21 

pH s.u. 6.0 – 9.0 at all times 6.0 – 7.5 

Oil and Grease 
mg/L -- 25 40 75 ND 

lbs/day -- 42 67 125 NA 

Settleable Solids mL/L -- 1.0 1.5 3.0 1.2 

Turbidity NTU -- 75 100 225 11.1 

Total Coliform Organisms 
MPN/100 

mL 
[1] 

16,000 

Chlorine mg/L 0.23 -- -- 0.93
[2]

 0.03 

Acute Toxicity  -- -- -- 3.8 NA 

Chronic Toxicity  -- -- -- 116 <5.56 

ND – Non-detect 
NA – Not Available 
[1]

 The 30-day geometric mean of total coliform bacteria in effluent samples shall not exceed 230 per 100 
mLs; nor shall the number of coliform bacteria in any single sample exceed 2,400 per 100 mLs. 

[2]
 In addition to a daily maximum, the previous Order establishes a instantaneous maximum of 6.9 mg/L. 

 

 

D. Compliance Summary 
 
The Discharger violated numeric effluent limitations multiple times during the term of the 
previous Order. The following table summarizes the violations of effluent limitations based on 
data collected from April 2007 through April 2011. 



SAN SIMEON COMMUNITY SERVICES DISTRICT ORDER NO. R3-2013-0021 
SAN SIMEON WASTEWATER TREATMENT PLANT NPDES NO. CA0047961 

Attachment F– Fact Sheet F-6 
 

 

 

Table F-5. Effluent Limitations Compliance Summary 

Date 
Monitoring 

Period 
Violation 

Type 
Pollutant 

Reported 
Value 

Permit 
Limitation 

Units 

4/1/2007 
March 
2007 

30-day 
Mean 

Total Coliform 300 230 MPN/100 mL 

5/29/2007 May 2007 
30-day 
mean 

Total Coliform 240 230 MPN/100 mL 

1/12/2008 
January 

2008 
Daily 

Maximum 
Total Residual Chlorine 0.93 2.2 mg/L 

2/3/2008 
February 

2008 
Daily 

Maximum 
Total Residual Chlorine 0.93 1.8 mg/L 

12/29/2010 
December 

2010 

Single 
Sample 

Maximum 
Total Coliform 16,000 2,400 MPN/100 mL 

1/4/2011 
January 

2011 

Single 
Sample 

Maximum 
Total Coliform 3,000 2,400 MPN/100 mL 

 
On November 18, 2010 the Central Coast Water Board adopted Administrative Civil Liability 
(ACL) Order No. R3-2010-0033 imposing $6,000 in mandatory liability for the January and 
February 2008 violations shown above.  The ACL included a Supplemental Environmental 
Project to direct $6,000 to the Discharger’s Small Scale Water Recycling Facility project.  The 
Discharger completed the project on September 24, 2012. 

 
E. Planned Changes 

 
The Discharger recently constructed and successfully tested a small scale tertiary treatment unit 
for the production of recycled water.  The unit uses a Title 22-approved filter system and ozone 
disinfection unit.  Recycled water will be produced in batches and stored in two 2,500-gallon 
HDPE storage tanks.  The use of recycled water will be phased in over the term of this permit.  
Phase 1 will use a secured wharf head hydrant located on the Discharger’s property to fill 
approved water trucks or water trailers for irrigation use.  Phase 2 would be to construct a 
pipeline distribution network to the west side of Highway 1.  Phase 2 may occur in 
approximately five years, based on current financial conditions.  

 
III. APPLICABLE PLANS, POLICIES, AND REGULATIONS 

The requirements contained in this Order are based on the requirements and authorities described 
in this section. 

A. Legal Authorities 

This Order serves as waste discharge requirements (WDRs) pursuant to article 4, chapter 4, 
division 7 of the California Water Code (commencing with section 13260). This Order is also 
issued pursuant to section 402 of the federal Clean Water Act (CWA) and implementing 
regulations adopted by the U.S. Environmental Protection Agency (USEPA) and chapter 5.5, 
division 7 of the Water Code (commencing with section 13370). It shall serve as a National 
Pollutant Discharge Elimination System (NPDES) permit for point source discharges from this 



SAN SIMEON COMMUNITY SERVICES DISTRICT ORDER NO. R3-2013-0021 
SAN SIMEON WASTEWATER TREATMENT PLANT NPDES NO. CA0047961 

Attachment F– Fact Sheet F-7 
 

 

facility to surface waters. This Order also serves as a Master Recycling Permit pursuant to 
article 4, chapter 7, division 7 of the Water Code (commencing with section 13500). 

B. California Environmental Quality Act (CEQA) 

Pursuant to Water Code Section 13389, this action to adopt an NPDES permit is exempt from the 
provisions of CEQA, Public Resources Code Sections 21100 - through 21177. 

C. State and Federal Regulations, Policies, and Plans 

1. Water Quality Control Plans. The California Regional Water Quality Control Board, Central 
Coast Region (Central Coast Water Board) has adopted the Water Quality Control Plan for 